




Hartwig Steusloff (Ed.)

Integrated Water Resources Management
International Conference Karlsruhe
24 - 25 November 2010



Fraunhofer Institute of Optronics, System Technologies and Image Exploitation 
Karlsruhe 



Integrated Water  
Resources Management
Karlsruhe 2010

International Conference

24 - 25 November 2010

Conference Proceedings
Hartwig Steusloff (Ed.)



KIT Scientific Publishing 2010 
Print on Demand

ISBN 978-3-86644-545-1

Imprint

Karlsruher Institut für Technologie (KIT)
KIT Scientific Publishing
Straße am Forum 2
D-76131 Karlsruhe
www.ksp.kit.edu

KIT – University of the State of Baden-Wuerttemberg and
National Research Center of the Helmholtz Association

This publication is licensed unter the following Creative Commons licence:  
[...]
of manganese improved drastically (> 99 %) due to the mentioned measures. 

Since March 2010, the WTP Sewon is delivering drinking water according to Indonesian 
and WHO standards [3, 4]. This improvement was positively recognized in an instant by 
the customers who noticed the striking absence of the brownish colour of their tap water.  

(3) Session 2.1. Water Resource Management & Treatment___________________________________________________________________________________________

116



 

 

  Raw 
water 

Before optimization After optimization 
  Aerated  Filtered Aerated  Filtered 

Oxygen mg/L <0.3 4.2 3.5 7.5 4.8 
Diss. CO2 mg/L 57 55 - 28 - 
pH - 6.8 6.8 6.8 7.2 7.2 
Ammonium mg/L 0.6 - 0.4 - <0.05 
Iron mg/L 0.44 - 0.04 - 0.02 
Manganese mg/L 3.1 - 2.1 - 0.02 

Tab. 1: Results of water analyses in WTP Sewon before (1.2.2010) and  
seven weeks after optimization (22.03.2010) 

For sustainable improvement of the treatment process a new blower and a new pump for 
appropriate filter backwash will be installed in autumn 2010. In the near future, the 
capacity of WTP Sewon shall be doubled from 10 to 20 L/s. The new spray aeration 
device is already designed for this and the sand filters could handle an increased 
throughput. The latter was demonstrated by identifying the dependency of manganese 
removal from EBCT in WTP Sewon (e.g. EBCT 12 min for 95 % manganese removal).  

3 R iver W ater T reatment 

River water chemistry 

In Table 2 selected analytical results of the Progo and Opak river waters during dry and 
rainy season are compiled. The two river waters show a similar chemism, with a 
temperature of approx. 28°C and a rather low mineralization (sum of Ca2+ and Mg2+: 1.0-
1.2 mmol/L, TDS: 160-260 mg/L). Noticeable is the fast fluctuating turbidity (suspended 
solids) from 30-50 FNU (Formazine Nephelometric Units) up to > 1000 FNU (see 
figure 1). The concentration of natural organic matter (TOC 1.2-3.2 mg/L) is on a 
comparatively low level. Heavy metals and organic micropollutants such as pesticides 
and pharmaceutical residues were not detected in relevant concentrations (129 different 
organic substances measured by HPLC/DAD, HPLC/MS-MS, GC/MS, GC/ECD, 
detection limits: DL = 1-100 ng/L). Also the values for adsorbable sulfur and halogenic 
compounds (AOS and AOX) as sum indicators for anthropogenic pollution are low. 
Solely the complexing agent EDTA in the Opak river water is slightly increased. It has to 
be noted that in both river waters the indicator bacteria E.coli and coliforms are present in 
high concentrations.  

Session 2.1. Water Resource Management & Treatment (4)___________________________________________________________________________________________

117



 

 

    Opak River (Trimulyo) Progo River (Sedayu) 
   Dry season Rainy season Dry season Rainy season 
Oxygen mg/L 6.7 7.8 7.1 5.8 
pH - 7.6 7.8 8.2 7.6 
TDS mg/L 255 228 201 161 
Hydrogencarbonate mg/L - 161 149 94 
Calcium mg/L 26.8 28.4 26.1 20.1 
Ammonium mg/L - 0.13 0.08 0.25 
TOC mg/L 1.2 2.2 1.3 3.2 
EDTA µg/L 9 3 - < DL 
AOS µg/L 13 13 - 39 
AOX µg/L 9 < 5 - < 5 
Pesticides µg/L < DL - - < DL 
Pharmaceutical  µg/L < DL - - < DL 
E. coli (MPN) 1/100mL > 2420 41000 > 2420 18600 
Coliforms (MPN) 1/100mL > 2420 198600 > 2420 1414000 

Tab. 2: Selected results of the river water analyses 

Existing river water treatment 

For optimization of river water treatment WTP Sedayu at the Progo river was chosen as a 
pilot site. This treatment plant comprises the two units “south” (nominal capacity: 20 l/s) 
and “north” (nominal capacity: 10 l/s). The treatment steps in both units include 
flocculation, sedimentation, sand filtration and chlorine disinfection. The technology 
applied is typical for river water treatment in rural areas of Indonesia and rather basic 
compared to German standards [5-7]. However, the main problem of WTP Sedayu is a 
deficient design of the sedimentation tank in the unit “south”. As a consequence no 
sedimentation of suspended solids/flocs takes place and the subsequent filters clog 
rapidly. Because of that the unit “south” was put out of operation and the throughput in 
the unit “north” was increased by PDAM Bantul as a compensatory measure.  

The unit “north” is now running with twice of its nominal capacity leading to a surface 
load in the tube settler of 9 m/h and in the sand filters 35 m/h, respectively. Due to this 
overload the removal of suspended solids is hindered. The clear water turbidity is 
therefore rather high, usually in the range of 2-4 FNU, and short term break trough of 
suspended matter happens frequently (> 5 FNU clear water turbidity). 

(5) Session 2.1. Water Resource Management & Treatment___________________________________________________________________________________________

118



 

 

Optimization of the treatment process 

As an immediate measure to improve clear water quality in WTP Sedayu, the dosage of 
aluminium sulfate-solution (produced onsite by dissolving granular aluminium sulfate) 
was replaced by dosing liquid poly-aluminium-chloride. Moreover a procedure for 
adjusting the flocculent dosage depending on the raw water turbidity was introduced in 
March 2010 (5 -15 mg/L Al).  

After these measures the turbidity of raw and clear water in the unit “north” was recorded 
over a period of 3 months (solitax/ultraturb, Hach Lange GmbH). According to the 
results, the turbidity removal improved significantly. Figure 2 shows exemplarily the 
turbidity data from 13-25.05.2010. For the correct interpretation of this figure the 
different scale of the raw water and the clear water turbidity has to be considered (factor 
100!). As can be seen, and mentioned before, the turbidity in the raw water often 
increases from below 100 FNU to values above 1000 FNU within a few hours. Moreover 
the plant is regularly shut down for some hours. Despite these unfavourable conditions 
and the above mentioned overload the internal goal of clear water turbidity below 1 FNU 
could be achieved most of the time. Elevated values on 15 and 16.05.2010 were caused 
by delayed filter backwash.   

0

400

800

1200

13.5.10 15.5.10 17.5.10 19.5.10 21.5.10 23.5.10 25.5.10

R
aw

 w
at

er
 tu

rb
id

ity
, F

N
U

0

4

8

12

C
le

ar
 w

at
er

 tu
rb

id
ity

, F
N

U

Raw water
Clear water

internal goal: 
clear water 

turbidity 
< 1 FNU

 

Fig.2: WTP Sedayu: Turbidity in raw and clear water (13-25 May 2010) 

Session 2.1. Water Resource Management & Treatment (6)___________________________________________________________________________________________

119



 

 

The effluent turbidity of the tube settler was measured manually twice a day (Nephla, 
Hach Lange GmbH). The results in the range of 2-5 FNU, demonstrate a high efficiency 
of the sedimentation unit. This is presumably due to the high water temperature (28°C) 
which enhances the flocculation/sedimentation process [8]. 

Further upgrading of WTP Sedayu will be done in autumn 2010 by installing an 
appropriate tube settler device into the sedimentation tank of the unit “south”. Moreover a 
retrofit of the filters for double layer filtration and the installation of a chlorine dosing 
pump is planned (replacement of the existing gravity dosing system). After 
implementation of these measures unit “south” can be put into operation and optimized 
river water treatment in Indonesia will be investigated. One main goal is the testing of 
alternative flocculent and the use of sludge-refeed in order to minimize the running costs.  

4 C onc lus ions   

For geogenic reasons, the deep groundwaters in the province Yogyakarta contain elevated 
concentrations of CO2 and manganese(II). In the majority of the existing water works, no 
sufficient manganese removal is achieved. This causes severe technical problems such as 
clogging of transmission pipes and consumer complaints regarding „dirty” water.  

In order to demonstrate adequate groundwater treatment, an existing plant (WTP Sewon) 
was upgraded by low-cost measures. The goal was to accomplish favourable conditions 
for biological manganese removal. This is a simple, reliable and cost effective process. 
The approach was successful and WTP Sewon is now able to eliminate 3 mg/L Mn(II), 
thus producing drinking water according to Indonesian and WHO standards. Moreover, 
the technical upgrade of the plant enables to double its capacity from 10 to 20 L/s. 

The two examined river waters were found to have a rather low content in dissolved 
minerals and organic matter and exhibit sufficient concentrations of hydrogen carbonate 
(precondition for a stable flocculation process). No relevant amounts of anthropogenic 
micropollutants (e. g. heavy metals, pesticides and pharmaceutical residues) were 
detected. However, the river waters exhibit a high and fast fluctuating content of 
suspended solids (max turbidity > 1000 FNU) as well as a severe contamination with 
faecal bacteria. Considering this background, an insufficient removal of turbidity, as 
found in the examined river water treatment plant Sedayu, is problematic. As increased 
turbidity can impair the effect of final disinfection, it is imperative to minimize the clear 
water turbidity in river water treatment plants. 

(7) Session 2.1. Water Resource Management & Treatment___________________________________________________________________________________________

120



 

 

Despite several technical and operational drawbacks surprisingly good treatment 
efficiency could be achieved by a simple optimization of the flocculation process. Further 
upgrading of WTP Sedayu will include implementation of double layer filtration and a 
dosing pump for hypochlorite-solution. These measures shall guarantee the achievement 
of the internal goal for clear water turbidity (< 1 FNU) and a safe disinfection.  

L is t of Illus trations  

Figure 1: Pipe from Sewon supply area (left), cleaning of filter nozzles (right). ................................. 3 
Figure 2: WTP Sedayu: Turbidity in raw and clear water on 15-22 May 2010……………………... 6 

L is t of T ables ,   

Table 1: Results of water analyses in WTP Sewon before (1.2.2010) and seven weeks after 
optimization (22.03.2010). ...................................................................................................................... 4 
Table 2: Selected results of the river water analyses…………………………………….................... 5 
 

L is t of L iterature 

[1] DVGW-Arbeitsblatt W 223 (Teile 1 und 2) – Enteisenung und Entmanganung (2005) 

[2] Böhler, E. (1999). Optimierung der Enteisenung und Entmanganung in Filteranlagen, in 
Veröffentlichungen aus dem Technologiezentrum Wasser Karlsruhe, Band 8  

[3] World Health Organization (2006). Guidelines for drinking-water quality: Vol. 1, 
Recommendations. – 3rd ed. 

[4] Menteri Kesehatan Republic Indonesia (2002). Keputusan Menteri Kesehatan RI NOMOR 
907/MenkesENKES/SK/VII/2002 Tanggal 29 Juli 2002 Tentang Syarat- Syarat Dan 
Pengawasan Kualitas Air Minum, [Indonesian Drinking Water Ordinance] 

[5] DVGW-Arbeitsblatt W 217 - Flockung in der Wasseraufbereitung Teil 1: Grundlagen (1987) 

[6] Jeckel, M. (2004). Flockung, Sedimentation und Flotation in Lehr- und Handbuch 
Wasserversorgung Bd. 6 Wasseraufbereitung – Grundlagen und Verfahren, Oldenbourg 
Industrieverlag München 

[7] Werner, G. (1982). Kompaktflockungsanlage mit Schlammabscheider und Eindicker im 
Wasserwerk Langenau. Schlußbericht BMFT-Vorhaben 02 WT 720 I, 02 WT 901I. 
Zweckverband Landeswasserversorgung Stuttgart  

[8] Kühn et al (2006). Leitfaden. Exportorientierte F&E auf dem Gebiet der Wasserver- und - 
entsorgung. Teil I: Trinkwasser, Band 2. Technologiezentrum Wasser Karlsruhe 

Session 2.1. Water Resource Management & Treatment (8)___________________________________________________________________________________________

121



 

 

C oncept of appropriate water and was te water 
treatment in the kars t region G unung K idul, 
S outhern J ava, Indones ia  

Kerstin Matthies1  
Susanne Fach2, Stephan Fuchs2 and Ursula Obst1 
Karlsruher Institut für Technologie, 
1 Institut für Funktionale Grenzflächen, 76344 Eggenstein-Leopoldshafen, 
2 Institut für Wasser und Gewässerentwicklung 76131 Karlsruhe, Deutschland, 
E-mail: kerstin.matthies@ifg.fzk.de, Telefon: +49(0)7247/826847 

Abs trac t 

The district of Gunung Kidul in Southern Java is located above a big karst formation, the Gunung 

Sewu. Due to the underground drainage system of the Gunung Sewu, rainfall rapidly seeps into 

the ground. This leads to acute water shortages, especially during dry season [5]. The deficient 

waste water treatment results in a contamination of the groundwater that is impaired by the poor 

filtration capacity of the karstic underground. 

During several sampling campaigns, the reservoirs and pump stations along the Bribin 

distribution network as well as the Gua Bribin and a second cave (Gua Seropan) have been 

examined. The focus has been primarily on microbial contamination, especially fecal bacteria.  

To overcome the circle of contamination a concept for water and waste water treatment has been 

developed. Considering the economical and technical circumstances of the region, low cost 

solutions with simple technical requirements were chosen for water and waste water treatment. 

C atc hwords  

aerob, anaerob, appropriate technology, coliform bacteria, waste water treatment, water treatment, 

microbiological monitoring, Southern Java 

1 Introduc tion 

In the province of Yogyakarta in Java, the district of Gunung Kidul is considered one of 
the poorest areas in Indonesia. It is located above a big karst formation, the Gunung 
Sewu. Due to the underground drainage system of the Gunung Sewu, rainfall rapidly 

(1) Session 2.1. Water Resource Management & Treatment___________________________________________________________________________________________

122



 

 

seeps into the ground. This leads to acute water shortages that greatly affect the 
population, especially during dry season, which lasts from May to September [5].  

Part of the IWRM1-Indonesia project that is funded by BMBF2 was the accumulation of 
water in a cave, the so-called Gua Bribin and feeding of this water into the existing water 
distribution network. Within the project, water supply will be increased significantly This 
increase in water supply results in increasing waste water flow which affects the 
contamination of water sources. Furthermore, waste water is either discharged directly 
into the ground or into unsealed septic tanks. For instance, more than 80% of the septic 
tanks in Wonosari (Gunung Kidul, Indonesia) have an unsealed bottom [4], which causes 
a contamination of groundwater with nutrients like nitrogen, phosphorus and also 
bacteria, especially during the rainy season.  

A lack of sufficient water treatment and the partially dilapidated water distribution system 
make the situation even worse. Not only is the water highly contaminated by fecal 
microorganisms, but it also contains a lot of pathogens. This is why consumers are forced 
to use barely sustainable methods like boiling, to disinfect the water and avoid illnesses 
(mostly diarrhoea). Within the scope of the research project IWRM-Indonesia, 
appropriate and sustainable treatment concepts should be developed, to supply water in 
sufficient quantity and quality. Therefore, a thorough water treatment system is essential. 

2 Materials  and methods  

Monitoring of water sources 

During several sampling campaigns, the reservoirs and pump stations along the Bribin 
distribution network as well as the Gua Bribin and a second cave (Gua Seropan) have 
been examined. Although several physiochemical parameters were measured, the focus 
has primarily been on microbial contamination, especially fecal bacteria. Apart from the 
sampling campaigns for the distribution network, the two caves have been sampled once 
a month for one year. 

The microbial analysis was mainly done by using the ColiLert-System from IDEXX 